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Name and Address of Customer- YSR SECURITY SYSTEM

L-14, Abul Fazal Enclave, Jamia Nagar, Okhla,
' New Delhi-110025.

Start Date of Analysis- Lgl0tlz0zL

End Date of Analysis- LglOtl2O2L

Report lssue Date- 2Ol0Ll202L

Reference Standard- As Per Customer
Specification

Description of Sample: 220V 50H2,700mm x 200mm (Flat Type) 65x20 Electromechanical Flat bar Tyre Killer,
Wheel Load- 50 Tons max Operating Temperature -200C to + 55 

oC, (Model- HSB200FH)

Grade/Type/Size- TYRE KILLER (Model- HSB200FH)

Coding- Nil

Date of Receipt- 1810112021

Condition of Sample Received- Good

Any Other lnformation- Nil

Tested By:

Datet 20lOLl2O2L Datet2OlOL/2O2L

.iom,info@akshattestlab.co,in,enquiry@akshatte$1ab.co.inM.:98ll724360,82857M624,8700840l87
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Terms & Conditions:
1. Test reports are valid only for the particular sample tested in our laboratory

2. The sample not drawn by us and ihe analysis conducted as received basis unless specified otheMise

3.complaintaboutthisreportshouldbecommunicatedinwritingwithinlodaysofissueofthereport.
4. This report will not be valid for judicial purpose'

5. Total liability of our lab is limited to invoiced amount'

-s 
pec i ti c Re q u i re m e nts

As Per Customer SPecification

Test Result
S. No. Test Conducted

Splt<es canre uP lmmediatelY and

tvre's burst when the vehicle is on

tire tyre Killer and the Tyre Killer

bear load of 112 KN

1. eRnsn rest During The Test when any venlcle crasn Io trre

iyi" iirr"t the spike will come up automatically and

should destroy the tyre of a vehicle that which

shall make forced entry into the secured area'
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